CENTRAL STATES

WATE

The Official Magazine of the Central States Water Environment Association, Inc.

The

Central States Water Environment Assoddation
3809 Shenendoah Dr. Crystal Lake, IL 60012
ADDRESS SERVICE REQUESTED

PROFILE:

North Shore Sanitary District

Winter 2010

WWW.cswea.org @ Wisconsin ® Illinois ® Minnesota



http://www.cswea.org

One of two 32 MG tanks for the City of Syracuse, NY; Engineering by CH2M HILL

When we broke ground on these tanks in Syracuse, it was sunny...

But then, New York weather changes day to day

Good thing weather doesn’t slow DYK construction crews down. So, whenever you are ready
to break ground, your tank will be built on time to the quality standards DYK is known for.
[...]
Click HERE to return to Table of Contents



http://www.eco2tech.com

Tight quarters
are no problem
for EZ Valve

New Pipe,
Old Pipe,
Any Pipe!



http://www.avtfittings.com

Submit for a WEF Award

By Beth Vogt

There is still time to submit a nomination for one of
the many prestigious WEF awards and create the
opportunity to recognize professionals for this spe-
cial recognition. While often taken for granted, the
work that each of you do is highly noteworthy and
deserves recognition. Some of that work deserves
recognition at the national level and nominating

a colleague for such a prestigious award will help
facilitate that recognition.

2010 WEF Award nominations now being accepted
Nominations are now being accepted for the following WEF
awards and should you be aware of a worthy nominee we ask
that you please complete and return the bottom portion of this
page for consideration. Note that it is OK to self nominate. Each
award is briefly described below and complete information may
be found on the www.CSWEA.org or www.WEF.org web sites.

Charles Alvin Emerson Medal: This award is presented by
WEF to an individual whose contributions to the wastewater col-
lection and treatment industry most deserve recognition. Areas of
involvement include membership growth, water resource protec-
tion, improved techniques of wastewater treatment, and funda-
mental research.

Harry E. Schlenz Medal: This award is presented by WEF
and recognizes the achievements of an individual outside of

A B ()
T i
3 4 v
a . .. 'y : l: &
LiiE All
PECTIONS A
RECONDITIC
It
f CONSTR [
b R ED Y
A A b A » L
it o
[ = I
|18 =
alw P
BO0=90Y
E Ll G Ll L

26 CSWEA | Winter 2010

the water environment profession, who takes up the banner of
environmental public education. This person is typically in the
journalism, film or video production field.

Richard S. Englebrecht International Activities
Service Award: This award is presented by WEF and recog-
nizes sustained and significant contributions to the furtherance
and improvement of the activities of the Water Environment
Federation in the international field.

Ovutstanding Achievement in Water Quality
Improvement Award: This award is presented by WEF and
CSWEA to the water quality improvement program that best
demonstrates significant, lasting and measurable excellence

in water quality improvement or in prevention of water quality
degradation in a region, basin or water body.

Gordon Maskew Fair Medal: This award is presented by
WEF and recognizes worthy accomplishments in the training and
development of future sanitary engineers. Nominee must be a
WEF member.

Public Education Awards: There are three categories of
Public Education Awards: Individual, Member Association and
Other. The awards are presented by WEF and recognize sig-
nificant accomplishments in promoting awareness and under-
standing of water environment issues among the general public,
through the development and implementation of public educa-
tion programs.

George Bradley Gascoigne Medal: This award is pre-
sented by WEF to the author(s) of an article, which presents the
solution of an important and complicated operational problem
within a full-scale, operating wastewater treatment plant, which
is appropriately staffed. Article must have been published in a
federation or member association magazine/newsletter during
the previous year.

Thomas R. Camp Medal: This award is presented by WEF
to a member who demonstrates a unique application of basic
research or fundamental principles through the design or devel-
opment of a wastewater collection or treatment system.

The Phillip F. Morgan Medal: The Morgan Medal is
awarded by WEF and recognizes valuable contribution to the in-
plant study and solution of an operational problem. A published
paper is not required.

The George J. Schroepfer Medal: The Schroepfer Medal
is awarded by WEF and recognizes a professional engineer for
conceiving and directing the design of a project fo achieve sub-
stantial cost savings or economic benefit over other alternatives,
while achieving environmental objectives.

Further information on the above awards can be found at

www. CSWEA.org, www.vWEF.org, or by contacting Eric Lecuyer,
815-954-2714, cswea@ymail.com

Click HERE to return to Table of Contents


http://www.CSWEA.org
http://www.WEF.org
http://www.CSWEA.org
http://www.vWEF.org
mailto:cswea@ymail.com
http://www.klmengineering.com

Please complete the following information and submit to Beth Vogt at bvogt@greeley-hansen.com

Nominations must be received no later than January 1, 2011 for consideration
as the Central States WEA Nominee for each award category.

><

Award Name:

Nominee Contact Information: Employer Name:
Phone #:

Nominee:

(Cut and return)

WEF member ID:

Email address:

Other:

Please provide a brief description of your nominee’s qualifications for the award:

Please provide your name (it's OK to nominate yourself!):

Contact info: Phone #:

Other:

Email address:

RENEWABLE ENERGY SYSTEMS

Unison Solutions, Inc.

UNISON

SOLUTIONS

SPECIALIZING IN

5451 Chavenelle Road
Dubuque, 1A 52002
Phone: 563-585-0967
www.unisonsolutions.com

. Biogas Conditioning Systems
. Comprassor Skids

. Blower Skids

. Maisture Removal

. Hydrogen Sullide Removal

. Siloxane Removal

. Capstone Turbine Distributor

Click HERE to return to Table of Contents

"ONjer 30}yeals

@EZ[E)@[FG

ardner Denver
]

pencer

ational Turbine
ibon

offman

amson

ardner Denver
]

Spencer

ational Turbine
ibon

offman

amson

ardner Denver
S

pencer

ational Turbine

Berryman Equipment Company
has over 30 years of experience
and proven rebuild processes that
will add years to the life of your existing
multistage centrifugal blower.

Specializing in complete
rebuilds of these
leading brands:
Hoffman, Lamson,
Gardner Denver, HSI,
Spencer, National Turbine
& Hibon

Other services include:

QO Replacement parts  Q Vibrational analysis
Q Filters Q Infrared (IR) scans
Q Problem diagnosis

Call 1-800-605-0099

www.berrymanequipment.com
E-mail: info@berrymanequipment.com

@ Berrym
Equipment Company

Your Blower Rebuild Experts

Winter 2010 | CSWEA 27


mailto:bvogt@greeley-hansen.com
http://www.berrymanequipment.com
mailto:info@berrymanequipment.com
http://www.unisonsolutions.com

PLANT PROFILE

Gurnee STP

. ""‘u:.-"'.‘

S —

The North Shore Sanitary District (district)
was established by referendum pursuant
to the Sanitary District Act of 1911 and

is the second-largest wastewater treat-
ment agency in lllinois. The district works
diligently to safeguard Lake Michigan and
other local waterways, such as the Skokie
and Des Plaines Rivers, from pollutants
while providing wastewater treatment
service to over 300,000 residents in 15
communities within its Service Area in the
eastern part of Lake County, lllinois. The
district collects wastewater from the local
municipalities’ sewer systems within its

Saniiary

service area and conveys it via 125 miles
of interceptor sewers and 11 pumping
stations to its three advanced sewage
treatment plants (STP) located in Wauke-
gan, Highland Park (the Clavey Road
STP), and Gurnee, which have a com-
bined average design capacity of 63.4
million gallons a day.

The district’s dedication to efficient
treatment is evident by its continual
achievement of operation and perfor-
mance awards. The district’s advanced
STPs and highly skilled staff consistently
discharge treated effluent that is of out-

“Secondary treatment utilizes naturally occurring
microorganisms which digest organic material,
reduce nutrients, and eventually settle as solids.”

28 CSWEA | Winter 2010

| North Shore

District

standing quality. The final effluent from

all three facilities has a monthly average
of <1 mg/L for total suspended solids, <
2 mg/L for BOD5, and <0.05 mg/L for
ammonia nitrogen. The effluent discharge
during the disinfection months of May
through October is also consistently <5
colonies/100mL for fecal coliform.

Advanced treatment processes
The wastewater treated at the district’s
three sewage treatment plants passes
through a series of five major treat-
ment processes. In addition, the solids
produced by the wastewater treatment
processes are treated and disposed
separately. Wastewater treatment requires
an intricate balance of physical, biologi-
cal, and chemical processes, which are
described below.

Click HERE to return to Table of Contents




Gurnee STP excess flow basin

Preliminary treatment consists of
mechanical screening, influent/overflow
pumping, and grit removal. The grit is
removed centrifugally at the Gurnee and
Clavey Road STPs and via gravity at the
Waukegan STP. The screened material is
collected and disposed of at a municipal
landfill, while the wastewater flows to
primary treatment.

Primary treatment involves the
removal of the settled and floating
solids. Solids removed from this process
are treated in the solids handling portion
of the plant. The primary sedimentation
tanks and Imhoff tanks (at the Waukegan
STP) are designed to remove approxi-
mately 50% of the suspended solids and
the BOD load.

1 piannmg
_‘t\. -

Click HERE to return to Table of Contents

Secondary treatment utilizes naturally
occurring microorganisms which digest
organic material, reduce nutrients, and
eventually seftle as solids. Primary effluent
flow enters the first stage aeration tanks
where biological treatment (activated
sludge process) removes carbonaceous

Sl e

..:'-'x. e

Minneapolis 888.541.4800
St. Cloud 877.252.4900

Waukegan STP aerial view

BOD. Following first stage aeration,
flow enters the first stage clarifiers.

The clarified first stage effluent is then
pumped to the second stage treatment
process. Sludge that settles in the first
stage clarifiers is either returned to the
first stage aeration tanks or wasted
from the process. The second stage
biological treatment process is basi-
cally the same as the first stage process
except that the removal of nitrogenous
wastes (ammonia) takes place instead
of carbonaceous wastes.

Tertiary (or advanced) treatment is
used to further improve the quality of
the water. The second stage effluent
flow is pumped through deep bed
sand filters which significantly reduce

——
-

ue{ml@m%talﬁ f _gm' tmctl@nr‘

A
wsB

& Associates, fne,

Winter 2010 | CSWEA 29


http://www.wsbeng.com

PLANT PROFILE

Ultraviolet disinfection

“The solids that are removed during the
wastewater treatment processes still contain a

large amount of water so to reduce the volume of
solids and disposal costs, the solids are thickened

and then dewatered by belt filter presses.”

the suspended solids and further purify
the wastewater. After tertiary treatment,
over 90% of solids and BOD have been
removed from the wastewater.
Disinfection is the final step in the
wastewater treatment process. Following
sand filtration, the flow is disinfected
by ultraviolet light from May through
October. The Waukegan STP and the

Lake Forest PS underground basin

Gurnee STP discharge treated effluent
to the Des Plaines River and the Clavey
Road STP discharges treated effluent to
the Skokie River.

Solids Handling involves the treat-
ment of the biosolids removed from
the wastewater treatment processes.
The solids that are removed during the
wastewater treatment processes still

contain a large amount of water so
to reduce the volume of solids and
disposal costs, the solids are thick-
ened and then dewatered by belt filter
presses. The dewatered biosolids are
then loaded into trailers and trans-
ported to the Zion Sludge Recycling
Facility for drying prior to disposal.

The solids at the Clavey Road STP
located in Highland Park, undergo
anaerobic digestion prior to dewater-
ing by the belt filter presses.

Plant capacity
All three of the district’s advanced
sewage treatment plants have
permitted excess flow facilities. Built in
1935, the Waukegan STP is designed
to treat 22 million gallons per day
(MGD) average flow and 44 MGD
maximum flow. Influent flows up to 44
MGD are routed through the plant.
Influent flows in excess of 44 MGD are
pumped to the excess flow retention
basins for storage. After the plant
influent flow subsides to less than 44
MGD, the sewage in the basins is
returned to the plant for treatment.
Flows in excess of the storage capacity
of the retention basins (38 MG)
are discharged to Lake Michigan
after screening, sedimentation, and
disinfection.

Built in 1956, the Clavey Road
STP is designed to treat 17.8 MGD
average flow and 28 MGD maximum
flow. Influent flows up to 28 MGD
are routed through the plant while
influent flows in excess of 28 MGD
are diverted to the treatment facility’s
excess flow retention basins for
storage. After the plant influent flow
subsides to less than 28 MGD, the

30 CSWEA | Winter 2010

Click HERE to return to Table of Contents




Waukegan STP

sewage in the basins is returned to the
plant for treatment. Flows in excess

of the capacity of the retention basins
(20.4 MG) are discharged to the Skokie
River after screening, sedimentation,
and disinfection.

The Gurnee STP, built in 1976, is
designed to treat 23.6 MGD average
flow and 47.2 MGD maximum flow.
Influent flows up to 47.2 MGD are
routed through the plant. Influent flows in
excess of 47.2 MGD are diverted to the
treatment facility’s excess flow retention
basins for storage. After the plant influent
flow subsides to less than 47.2 MGD, the
sewage in the basins is returned to the
plant for treatment. Flows in excess of
the capacity of the retention basins (50
MG) are discharged to the Des Plaines
River after screening, sedimentation,
and disinfection.

“To turther protect
the environment, the
district 1s currently
designing extensive
improvements to
its other lakefront
pumping stations in
Highland Park and
Lake Bluff.”

In addition to the excess flow facilities
at each STP, the district has also con-
structed storage basins at two of its pump-
ing stations (PS) located along Lake Michi-

Click HERE to return to Table of Contents

Waukegan STP

gan in North Chicago and in Lake Forest.
The storage basin at the Lake Forest PS
was the most recently constructed basin
and is a two million underground storage
basin with automatic flushing gates. To
further protect the environment, the district
is currently designing extensive improve-
ments to its other lakefront pumping sta-
tions in Highland Park and Lake BIuff.

Odor control

The Clavey Road STP has unique opera-
tional challenges as it is a completely
covered facility. The district covered the STP
in the 1970s to control odors. To address
possible future volatile organic carbon

air emission requirements and fo meet
neighbors’ expectations for odor control,
the district installed advanced odor control

IBC TOTES

PUMP A
OF A "M

WSES PFLIMP
ATE FOR
HEMGTH

BULE TAMKS

DRUMS & DAY TANKS

I R

o N (a1 I T
HYFC TRAK™

’_.-.--'___'_—-_‘-‘
% FORCE FLOW

www.forceflow.com/hypo ™
A il
30 Stomrenll Dr:::l_.;. cord, LA Y4520 USA (800] BY2.6723

Winter 2010 | CSWEA 31


http://www.forceflow.com/hypo

PLANT PROFILE

Clarey Road STP

systems at the Clavey Road STP and the
Gurnee STP in the 1990s. The installation
of advanced odor control systems have led
to a significant reduction in odor com-
plaints. The district has also proactively initi-
ated work at the Waukegan STP to install
an odor control system in anticipation of
the City of Waukegan's future lakefront
development plan.

Process automation

Each of the three district sewage treatment
plants as well as its pumping stations are
fully automated and operate with only two
operators in one eight hour shift, five days
per week. The rest of the time the plants

Clarey Road STP

operate unstaffed. Each process in the
plants is automated using programmable
logic controllers (PLCs). The PLC systems
have been designed to withstand and
recover from momentary power outages
and equipment failures.

During the time the plants have been
running with this automation, the plant
effluent standards have been maintained
so that all three plants have continued to